Operation and Maintenance Manual Volume 3

Contingency Plan

Pre-Final (90%) Design Submittal for
the Final Groundwater Remedy
PG&E Topock Compressor Station
Needles, California

Prepared for

Pacific Gas and Electric Company

September 2014

CH2MHILL-

155 Grand Avenue
Suite 800
Oakland, California 94612



Contents

Acronyms and AbDreViations.........c.eeeeecieiiiiiiiierreecrrrerereeseeesreeeernnnssseessseeernnssssssssssesennnnssssssssresennnnsssssssssasennnn v
1.0 QYo o 11T 4 oY 1N 11
2.0 CoNtINGENCY PlaNNiNG ... ciiiieiiiiieeiiiriieeieerttnseettnnseeteensseerenassessensssssssnnssssssnsssssssnsssssesnsssssesnsssssssnsssssanns 2-1
2.1 IN-Situ REMEdIiation SYSTEM ..oovviii i e e e e e e e e bre e e e e e e e s abraae e e e e e e e annraees 2-1
[...]
additional costs and design challenges that would be posed by providing two different treatment trains to
handle the four constituents. Therefore partial caustic softening was the process selected to carry into the
conceptual design stage for removal of calcium and magnesium as well as iron and manganese.

4.0 Contingent Dissolved Metals Removal Process and
System Description

This section describes the design philosophy, the removal process, and the conceptual system configuration
for a partial chemical softening process using caustic. The process flow diagram (PFD) is shown on Figure 1a
and the corresponding mass balance is shown in Figure 1b (figures are presented at the end of this TM).

4.1 System Description

The DMRS is a potential future process addition for the A-side stream of the remedy-produced water
conditioning process. The contingent system would be installed downstream of the influent tanks (where
batch conditioning including pH adjustment, coagulant addition, solids settling, and sludge draw-off occurs)
and the cartridge filters (where suspended solids are removed from the process stream). Exhibit 2 illustrates
the contingent dissolved metals removal process and its integration into the planned Remedy produced
Water Conditioning System.

ES082614215856BAO 5



CONTINGENT DISSOLVED METALS REMOVAL SYSTEM CONCEPTUAL DESIGN BASIS
PG&E TOPOCK COMPRESSOR STATION, NEEDLES, CALIFORNIA

P T -- | :
I ] 1 I
(Caustic Coagulant Acid :
I
I | !
¥ Y -
Remed Produced Cartridge : Dissolved Conditioned
Pen:!e y;i - Water . Filters I Metals ! Produced
r’;.' ltm | Equalization/ . (Solids ": Removal : » Water
ater Storage Removal) | System Storage
~ .
Y :
- Precipitated !
}.;?ulds solids removed :
- by pump or |
ERRCSSINg vacuum truck :
¢ \ 4 :
Dewatering Solids : Conditioned
Aid »| Dewatering —— for Do sal I Produced Water for
(if needed) P : Reuse/Reinjection
I
S .
EXHIBIT 2

Dissolved Metals Removal System Schematic Diagram
Contingent Dissolved Metals Removal System Conceptual Design Basis TM
PG&E Topock Compressor Station, Needles, California

After filtration, the produced water would be fed into a process unit to improve the coagulation/flocculation
and enhance solids removal. This unit combines several steps including:

1.

Rapid mixing of the chemical agents — Rapid mixing is used to quickly and uniformly disperse the
chemical agents throughout the water. Chemical agents will include 25 percent caustic and possibly a
coagulant. The need for coagulant would be confirmed during bench-scale testing. Caustic addition
would result in a solution pH of 9.7 to 10 to enable sufficient calcium to be removed to achieve a desired
CCPP level.

Chemical reactions — Calcium forms calcium carbonate, a solid precipitate, by reacting with caustic or
sodium carbonate (formed by reaction of carbonic acid with caustic). Magnesium is soluble up to a pH of
11 and so would not be removed to a great extent. Additional residence time is needed in the reaction
chamber due to the high dissolved solids concentrations which slow the reaction rate (estimated to be
35 to 40 minutes).

Solids formation —The carbonate solids will form as tiny particles initially. A coagulant and also a
flocculant may be needed to aid in forming larger masses so as to settle more easily. The use of these
chemical agents would be confirmed during bench scale testing

Effluent clarification — Carbonate solids would be allowed to settle by gravity to clarify the water. Gravity
clarification is often enhanced by the use of parallel plates or tubes to aid in settling the solids. The
tubes and plates interfere with the rising solid particles, increasing the rate of agglomeration, thereby
causing the solids to settle to the bottom of the process unit. Flocculants can also help with clarification,
and if needed would be identified during bench scale testing. A portion of the solids would be recycled

ES082614215856BAO



CONTINGENT DISSOLVED METALS REMOVAL SYSTEM CONCEPTUAL DESIGN BASIS
PG&E TOPOCK COMPRESSOR STATION, NEEDLES, CALIFORNIA

to “seed” the reaction and improve solids settling efficiency. Periodically, solids would be pumped out of
the process unit to a dewatering device — in this case the phase separators located in the 1% floor.

As shown on the process flow diagram (Figure 1a), effluent water flows to a clear well and then is pumped
through two single or media filter vessels sized for 4 to 6 gallons per minute per square foot (gpm/sq. ft.)
hydraulic loading. Both vessels would be in service and the flow would be evenly split between them
(parallel configuration). The media beds would be expected to capture any solids escaping the clarifier (15 to
30 mg/L s typical). Iron and manganese removal will be accomplished in the softening step. The filtered
water would flow through cartridge filters to a treated water tank and from there be pumped to the
conditioned water tank farm. Acid would be added upstream of the media filter vessels to neutralize the pH
(to approximately pH 7.5) and to mitigate precipitation of calcium carbonate in the media filters. The
neutralized water would be re-injected to the IRZ wells via the clean-in-place (CIP) pump located at the MW-
20 Bench.

Filters would be backwashed periodically using filtered water for 10 minutes using a loading rate of

15 gpm/sq. ft. (47 gpm) or 5 minutes using a loading rate of 30 gpm/sq. ft. (94 gpm), depending on the
media. The backwash stream would flow to a cone bottom decant tank. The liquid stream would be
returned to the influent tanks and solids would be pumped to the phase separators.

4.1.1 Reserved Space for the Contingent DMRS within the Planned Remedy-produced
Water Conditioning Plant
Many equipment manufacturers offer solids contact clarifiers with different configurations. These units are
sized for larger flows (typically 500,000 gallons per day and larger) than what is anticipated for the DMRS.
Some manufacturers offer package treatment units geared for small communities or small industrial
facilities for different treatment processes including chemical softening. Solids contact clarifiers typically
require a large vertical space to have sufficient mixing, solids accumulation and installation/maintenance for
the unit mixers. For the purposes of this conceptual design, a package unit suitable for softening processes
(supplied by companies such as Evoqua [formerly Siemens], Veolia, and Infilco Degremont) would be
installed in the 2" floor of the Remedy-produced Water Conditioning Building. The 1 floor has chemical
storage and the phase separators for solids dewatering and would be used to support DMRS operations. The
general arrangement is shown on Figure 2.

4.1.2 Solid Waste & Wastewater Generation

Solid wastes are generated largely from the solids contact clarifier, with lesser amounts from the filter
backwash. Wastewater is generated by daily backwashing of the filter media to reduce pressure losses and
maintain uniform bed flow profiles to maintain system performance. Daily backwashing removes
precipitated non-hazardous suspended solids including calcium carbonate and precipitated iron and
manganese from the media bed. Backwashing is anticipated to occur daily. The solid and liquid portions of
the backwash water are separated in the cone bottom decant tank. The liquid portion of the backwash
water is expected to have similar qualities to the treated water, with very little soluble scaling ions present.
A summary of the waste generation calculations is shown in Exhibit 3.

EXHIBIT 3

Summary of Waste Generation

Contingent Dissolved Metals Removal System Conceptual Design Basis TM
PG&E Topock Compressor Station, Needles, California

Item Amount, Units
Backwash wastewater @ 9,800 gallons per year
Sludge @ 168 tons per year
Spent filter media 2.6 tons over project life (assume 30 years)

Notes:
2 Based on assumed volume of 4.67 million gallons per year that would be processed in this system.

ES082614215856BAO 7



CONTINGENT DISSOLVED METALS REMOVAL SYSTEM CONCEPTUAL DESIGN BASIS
PG&E TOPOCK COMPRESSOR STATION, NEEDLES, CALIFORNIA

The volume of wastewater was estimated based on the following assumptions:

e Backwash rate is 15 to 30 gpm/sq. ft. and vessel cross section area is 3.1 sq. ft, depending on the media
provided with the filters.

e Backwashing time is 5 to 10 minutes (5 minutes for the media requiring 30 gpm/sq. ft. and 10 minutes
for the media requiring 15 gpm/sq. ft.) resulting in 470 gallons per backwash per vessel.

e Two vessels are backwashed daily.

e 95 percent of the backwash water is recycled to the influent tank farm with the remainder pumped to
the evaporation ponds.

The backwash volume of 470 gallons/backwash x 2 vessels/day x 4 days of operation/week x 52 weeks of
operation/year x 5% remaining after recycling = 9,800 gallons /year. This volume is small enough that it
could be disposed of in the Compressor Station ponds if necessary.

Wastewater sludge is mostly calcium carbonate (CaCOs); for this calculation all of the sludge from the
clarifier and backwash filter stream is considered to be CaCOs: 104 mg/L Ca x (1/40 mg/millimole [mmol] Ca)
x 1 mmol CaCOs/ mmol Ca x 100 mg CaCOs /mmol = 260 mg/L.

Pounds of dry solids/million gallons (MG): 260 mg/L x 8.34 Ib/MG = 2,170 Ib/MG. Assumes the sludge can be
dewatered to 3 percent solids.

The amount of dry solids generated per year based on the calculated annual flow (Table 2) is 4.67 MG/yr x
2,170 Ib/MG / 0.03 = 337,000 Ib / yr = 168 tons/yr.

At 10 tons per phase separator, this results in about 17 phase separator bins being disposed of annually.

The possible disposal of the worn filter media would as also produce a solid waste stream. The filter media
has a long service life of typically 10-15 years, but the actual lifespan is project- and system-specific. The
mass of solid waste to be managed is estimated based on the following assumptions:

e The media has a specific gravity of 1.92 with water density of 62.4 pounds per cubic foot (cf)
e Each vessel has 11 cf of media
e Two vessels need replacement twice during the project life

Therefore the estimated solid waste generated per year for the DMRS is 2 vessels x 11 cf x 2 replacements =
44 cf x 1.92 x62.4 |Ib/cf = 5,270 |b = 2.6 tons.

4.2 Chemical and Media Use

Chemicals will be used in the treatment system for pH adjustment in the partial softening process. WaterPro
was used to calculate caustic and hydrochloric acid use. In addition a coagulant and/or flocculent may be
necessary for efficient solids removal, and these would be selected during bench-scale testing. The
estimated chemical usage is shown in Exhibit 4.

4.3 Electricity Usage

Electricity usage was estimated based on the power consumption from equipment (primarily pumps) usage.
The estimated electricity usage of the DMRS is 3,200 kilowatt-hours per year.

8 ES082614215856BAO



CONTINGENT DISSOLVED METALS REMOVAL SYSTEM CONCEPTUAL DESIGN BASIS
PG&E TOPOCK COMPRESSOR STATION, NEEDLES, CALIFORNIA

EXHIBIT 4

Estimated Chemical Usage

Contingent Dissolved Metals Removal System Conceptual Design Basis TM
PG&E Topock Compressor Station, Needles, California

19% Hydrochloric Coagulant Polymer®
Item, Units 25% Caustic Acid (If needed) (If needed)
Calculated dose, mg/L 93 3.6 TBD 1
Pure chemical used, pounds/year? 3,600 140 TBD 39
Chemical product usage, gallons/year 340 15 TBD 3.4

Notes:

2Based on assumed volume of 4.67 million gallons per year that would be processed in this system.

b A polymer if required would be used as a flocculating agent. Its need would be determined during bench scale testing.
mg/L — milligrams per liter

TBD = to be determined

4.4 Controls Philosophy

The system will be automated to reduce the need for continuous operator oversight. Electronic notifications
will be sent automatically to on-site operators that notify them of system alarms, shutdown, or other issues.
System automation will be controlled using a programmable logic controller that will communicate with the
groundwater remedy supervisory control and data acquisition system (SCADA). Remotely controlled valves
will have pneumatic actuators if possible for diverting water or stopping flow. Online pH will be incorporated
to enable remote process monitoring and control. Iron, manganese, calcium and magnesium cannot be
monitored directly using an online analyzer. Grab samples will be collected periodically from sample ports
and analyzed using bench-top colorimetric instruments in the sample room (located in the Remedy-
produced Water Conditioning Building) to monitor iron, manganese, calcium and magnesium levels.

4.5 Supporting Facilities

As discussed previously, the DMRS would be installed in the Remedy-produced Water Conditioning Building.
Electricity will be provided to the Remedy-produced Water Conditioning Building from the Compressor
Station. The building will have a heating, ventilation, and air conditioning system for the sample room and
electrical equipment room. A programmable logic controller located at the Remedy-produced Water
Conditioning Building will control the DMRS with remote monitoring and control accomplished by the
groundwater remedy SCADA.

4.6 Contingent DMRS in Relation to the Overall Well Maintenance Program
for the Groundwater Remedy

The DMRS, if required, would be a part of the Remedy-produced Water Conditioning System. Effluent water
from the DMRS is sent to the A-side conditioned water storage tanks, and from there can be pumped to tank
TNK-720 at the MW-20 Bench and returned to the NTH IRZ injection wells via the CIP injection pump and
piping that feeds the North and South NTH IRZ headers. If implemented, the blending ratio of the DMRS
effluent to total injected water flow is 20-35 gpm to 200-400 gpm. Therefore, the DMRS effluent could
account for 5-18 percent of the injected water into the IRZ wells, which is small compared to the amount of
groundwater to be injected into the wells. Therefore, routine and non-routine well maintenance procedures
will continue to be the primary means to mitigate the effects of scaling/fouling in wells due to dissolved
metals. Procedures for well maintenance are described in detail in the Operations and Maintenance (0&M)
Plan for the Groundwater Remedy (Volume 1 of the O&M Manual, Section 4 and Appendix B).

ES082614215856BAO 9



CONTINGENT DISSOLVED METALS REMOVAL SYSTEM CONCEPTUAL DESIGN BASIS
PG&E TOPOCK COMPRESSOR STATION, NEEDLES, CALIFORNIA

4.7 Design Philosophy/Uncertainties in Design

Because this conceptual design was developed absent the actual water quality information of the future
groundwater and remedy-produced water and without bench testing the selected equipment and chemicals
using remedy-produced water, various uncertainties exist in the design that will need to be confirmed after
the Final Remedy is implemented. The design of the DMRS and expected chemical usage, waste production,
and electricity usage should be adjusted based on actual water quality information and bench-scale testing
results. Some or all of the following testing and bench-scale tests may be needed to confirm the design of
the Contingent DMRS:

e Water quality testing of A-side remedy-produced water; this should include testing for key parameters
listed in Exhibit 1, as well as other constituents that are prone to causing scaling/fouling of the remedy
system.

e Bench-scale testing the process of caustic additions should be conducted using 25 percent caustic (or
the final strength/type of caustic selected for the Remedy-produced Water Conditioning Plant) to
determine the dose needed to drive the pH of the treated water to the optimal pH between 9.7 and 10
for the chemical softening process.

e Bench-scale testing of the reactor clarifier to determine the effectiveness of the chemical softening
processes (coagulation, flocculation, and sedimentation), and what the optimal pH and additional
hydraulic residence time is. This testing should also be used to determine if a coagulant or flocculant is
needed to aid with solids settling and any possible benefits of solids recycling.